@ B 2 2l (Membrane Journal) 1
Vol. 2. No. 1. 1992. 1~20

23724

MEMBRANE PROCESSES IN ENVIRONMENTAL TECHNOLOGY
I. BLUME and C.ASMOLDERS
University of Twente, Department of Chemical Technology, P.O.Box 217
7500 AE Enschede, The Netherlands

MEMBRANE PROCESSES IN ENVIRONMENTAL TECHNOLOGY

Classical membrane processes like microfiltration (MF), ultrafiltration (UF) and reverse osmosis
(RO) are being applied in the last years more frequently in environmental and effluent process
problems. Newer technologies and developments like pervaporation (PV) and gas separation (GS)
recently found commercial applications in the treatment of waste waters and gas streams. The
incentive here is either the clean-up from organic components to comply with federal emission
regulations or the recovery of the organics for economical reasons. Processes still in their
development stage are combinations of chemical reactions with membrane processes to separate
and treat SOx and NOx laden waste gas streams in the clean-up of stack-gases.

In this paper we will first give a short overview of the more recent developments in MF, UF and
RO. This is followed by a closer look on newer technologies applied in environmental problems.
The applications looked at are the recovery of organic components from solvent laden gas streams
and the separation of organic volatiles from aqueous waste waters via pervaporation. Technical
solutions, the advantages and disadvantages of the processes and, where possible, cost estimations
will be presented.

Introduction

Most of the pollution problems, which concern mostly aqueous systems, are tackled by the
established membrane processes like microfiltration, ultrafiltration, electro dialysis and reverse
osmosis. Their influence and industrial acceptance is growing steadily. Besides in the chemical
industry, waste water effluent streams from other areas are also being looked at. Sewage treatment
or water treatment in the nuclear industry are but two of them. In the membrane literature of recent
years. various perspectives of the application of membrane processes in environmental problems
were given (1-3). Some of the cases cited there, which use membrane processes of the newer
generation like gas separation, pervaporation or pertraction, are now being commercialized. Gas
separation and pervaporation become more and more applied in various applications to separate

Membrane J. Vol. 2. No. 1., 1992



I. BLUME and C.ASMOLDERS

and recover organic components from solvent laden gas streams or waters (4-8). Especially
vapour recovery received a large push forward in the last couple of years. Systems are now
commercially available in the USA, Europe and Japan.

Overview of membrane processes

To tackle the problem of a comprehensive overview of the applications of membrane technology 1s
a rather strenuous if not insurmountable task. A review like this can never be complete. Any
attempt to offer some kind of completeness would result in a booklet several volumes thick, which
is by far outside the scope of this paper. In the following chapters, thus, only a few areas and
points, certainly with the subjective view of the authors, are touched and described to give the
reader an idea of the recent developments. As possible, it was tried to include representative
references to give the interested reader a basis for further in-depth study.

Separation technology is a large field, with membrane technology being only a very small part.
Slowly, membranes seem to get their feet on the ground in a few niches. In some areas, however,
as in sea or brackish water desalination or in the dairy industry, membrane technology has taken a
leading role as a separation or concentration process. Similar developments are foreseen for the
application of membranes in environmental problems. However, one should not overlook the
established and proven technologies like distillation, ad— and absorption or extraction, which have
considerable potential in treating environmental effluent gas or water streams (9,10). Often, if not
always, the most economical and attractive solution for a problem is a combination of several
processes.

Membrane processes offer a few advantages over other separation techniques. Firstly they are
flexible in their design due to their modular way of construction (this advantage converts to a
disadvantage compared to conventional techniques with very large scale designs). A second
advantage is their inherent possibility of product recovery, which often can be quite valuable.
Membranes can be simplistically looked at as filters with a stream splitting capacity. A third point
in favor for membranes is their generally low energy need. Table 1 gives a short overview of the
various kinds of membrane processes available and some applications in environmental
technology (11-13).

Membranes certainly not only have advantages, they also have their negative sides. With
environmental problems in mind, i.e., the treatment of waste water or solvent containing gas
streams, chemical and pH stability is one of the largest drawbacks. A second point is concentration
polarization and fouling of the membranes that diminishes productivity. Thirdly, one might
mention that often a lack of long-term experience. and thus the factor of reliability, affects the
question of the implementation of a membrane process. A fourth point that could be mentioned is
that a perfectly semipermeable membrane does not exist: a complete separation cannot be

el Az2d A1E, 1992



MEMBRANE PROGRESS IN ENVIRONMENTAL TECHNOLOSY

achieved.

The two processes mostly used today are RO and UF. Both are pressure driven processes, and the
separation is due to a difference of the size of the particles to be separated. Table 2 lists the major
applications of RO and UF in waste water treatment, which are both economically attractive and
useful (14-18). Both processes are often used in combination, where UF builds the first cleaning
step to remove larger particles and RO is used as a sort of after-cleaning or polishing step.

Table 1.  Membrane processes and their applications in environmental problems.

Membrane Phases® Driving Separating Environmental
process {feed/permeate) force mechanism applications
Microfiltration L+SL pressure difference precipitated metals
(industrial scale)  G+S/G (0.1-500 kPa) in size otl/water cmulsions
Ultrafiltration (%8 pressure differcnce ail/water emulsions
(industrial scalc) (0.1-1 MiPa) in size

Reverse Osmosis  L/L pressure solution/ tons, heavy metals, salts
(industrial scaic) {1-10 MPa) dilfusion niuates from groundwater

percolation water

Electrodialysis ;8 clecuic duference ions from water
(pilot plant) potential in charge

Gas scparation G/IG pressure solution/ SO» from off-gases
{industrial scalc) (0.1-10 MPa) diffusion vapors (rom air

acid comp. from naural gas

Pervaporation LG actvity solution/ volattde organic components
(pilot plant) difTusion from watcr

Mcmbranc LG wmperauine partial vapor ions from waler

distillation L pressure

{pilot plant)

Pertraction | %8 concentration solubiliy mctals from water
(laboratory)

Liguid membranes /L. GA chemical poienual solutiliny metal tons from winer
(laboratory) GG LG differcnce acid gases from wr

* L = hyud. G = gascous. S = solid

Membrane J. Vol. 2. No. 1., 1992



I. BLUME and C.A.SMOLDERS

Table 2.  Major applications of RO and UF in environmental problems (11,12).

Reverse osmosis (RO): « concentration of laundry and cleaning waters
« pulp and paper industry, white and black liquor
« plating industry, recovery of polyvalent metal ions,
purification of plating baths
« sewage treatment, percolation and seepage water
waste water from agricultural and industrial effluents

Ultrafiltration (UF):

automotive industry, electrophoretic paint recycling

« latex recovery

PV A dyestuff and sizing agents recovery

in the textile industry

« oil-water separations of grinding and lubricating water

A large scale application, which has been proven in many plants, is the treatment of percolation or
seepage water from landfills and dumps by RO. Capacities range from 10 000 m3 to 250 000 m3
of water treated per year. Often a two-step procedure is applied, with tubular RO-modules that
operate as a sort of prefilter in the first section, followed by spiral-wound RO modules in the
second step that provide the final cleaning. Typical BOD and COD rejections are in the order of
90% with one-stage plants , and > 95 % with two-stage plants (18). This allows the permeate
water to be discharged into the sewer or surface/ ground water, whereas the concentrate is returned
to the landfill. Some problems have been reported with the membranes due to bacterial growth and
fouling due to scaling effects.

Another large scale application is the recovery of electrophoretic paint in coating lines. The
ultrafiltration system recovers drip paint and conserves rinse water. The concentrated paint is
recycled back into the tank. Hence, pollution problems and water costs are reduced. Due to high
fouling potential, mostly tubular systems are used that are controlled by a regular cleaning
schedule. A typical system with a capacity of 70 m2 produces about 1.7 m3/h of permeate and
operates at an energy consumption of 30 to 100 kWh per 3.8 m3 of permeate.

The third process becoming more and more of interest in waste water treatment is microfiltration
(MF). This process, however, has been used in the majority of its applications as dead-end filter,
e.g, as a water clarifier. It has been only recently that MF is applied in a cross-flow configuration.
Hereby, cross-flow MF is again used for the production of pure water in the treatment of industrial
wastes. Examples to be mentioned may be the removal of larger sized particles of insoluble oxides
and precipitants. Further examples for the use of cross-flow MF, often in combination with RO or
UF, are listed in table 3 (18).

dugl A2y Az, 1992



MEMBRANE PROGRESS IN ENVIRONMENTAL TECHNOLOSY

Table 3.  Applications for cross-flow MF in environmental problems.

* heavy metal hydroxide clean-up of ground water (Pb, Zn, Ni, Cr,...)

* manure clean-up in the agricultural industry (in combination with RO)

« removal of lignine compounds in the paper and pulp industry (with RO)

* heavy metal removal form laundry waters in the plating industry ( with UF)

« treatment of phenol containing waste water, in combination with a biomass reactor
» oil-water separations of cutting or grinding fluids

« offshore formation water treatment

In the following paragraph an example of the utilization of microfiltration in the waste water
treatment is described in somewhat more detail. Capacities for MF plants are typically in the range
of 5 to 20 m3/h feed stream. Figure 1 shows photographs of two typical microfiltration plants
using capillary fiber modules.

Figure 1. Photographs of MF systems using capillary fiber modules (courtesy of X-FLOW,
The Netherlands).

Membrane ]. Vol. 2. No. 1., 1992



I. BLUME and C.A.SMOLDERS

Process water is often polluted with heavy metals and organics and the chemical manufacturer is
not allowed to discharge these streams directly into the sewer systems. MF offers here an attractive
solution, as seen from the flow diagram in figure 2. The incoming feed is first buffered and oil is
then separated via conventional coalescence filters. Heavy metals are precipitated as hydroxides by
the addition of sodium hydroxide and separated via a bank of MF capillary modules. The
concentrate leaving the modules contains about 3-5 wt% dry solids and is lead to a sludge holding
tank for further treatment.

round water
-——]g NaOH [ I—-@— Air

1 o -----
08
(o) - Influent buffer

- Feed pump
- Oil separator

1
2
3

‘ 4 - pH-control
5 - jron oxidation
Qs \ Qs ‘ V), 8 6 - Degassification

7
8
9
1

- Feed pump

- Circulation pumps

- Microfiftration modules
0-Shudge hoiding tank

—©

Effluent
10 sewer

10 Concentrate
3-5 % dry solids

Figure 2. MF cross-flow system for the removal of heavy metals from ground water (18).

Another problem solution for similar types of waste or process waters, €.g., the removal, of metals
from spent plating baths or rinsing waters is via the combination of a pelletreactor for the
precipitation of the metals as carbonates followed by a cleaning step either via UF/MF or via RO.
Which combination is finally chosen depends mainly on the water quality requirements for the
retentate stream leaving the system. Recoveries of larger than 90% for the heavy metals are easily
achieved, with effluent concentrations of less than 0.1 mg/l of metal. In combination with RO,
80% of the feed stream may be recycled as water having drinking water quality.

Using RO, UF and MF alone or in system combinations, one can summarize the main objectives
of these systems with régard to environmental problems as:

« the reduction of effluent emissions,

« the volume reduction of waste water streams,

« the recovery of valuable components like paint or metals, and

- the production of clean water that complies with discharge regulations.

du gl A2A A1Z, 1992



MEMBRANE PROGRESS IN ENVIRONMENTAL TECHNOLOSY

Recovery of organic vapors from solvent laden gas streams

Waste air streams containing low or medium concentrations of organic solvents become more and
more an environmental problem. Aside from this, these solvents constitute a huge amount of both
lost energy and valuable resources. The total numbers of solvent emissions are huge. For the
USA, the biggest industrial nation in the world, more than 22 million tons of annually emitted
solvents have been estimated. In West-Germany, an amount of approximately 2 million tons has
been reported, while for the Netherlands, 200,000 to 300,000 tons per year might be a reasonable
estimate. Organic solvents occur in almost every branch and part of the industry, and as can be
seen from table 4, also every class of chemical solvent is represented.

Table 4. Classes of solvents and industries where they are used.

Major processes using solvents:

Which solvents are used?

* Crude Oil Transportation

= Storage and Transfer

» Painting and Coating of all sorts

» Adhesive and Glue Production

« Explosives and Propellants

* Extraction Processes

« Plastic and Rubber Manufacturing
* Dry Cleaning Shops

* Industrial Degreasing , Cleaning

« Textile Industry

* Petroleumn Refining, Storage, Transport

« Aromatic Hydrocarbons:
Naphthas, Toluene, Xylene, Others
« Aliphatic Hydrocarbons
Hexane, C2 - C10 Mixtures, Gasoline
« Chlorinated Hydrocarbons
Methylene Chloride, CFK, Tri, Perc
« Alcohols
Methyl, Ethyl, Propyl Alcohol
* Esters
Ethyl Acetate, Butyl Acetate
» Ketones

Acetone, MEK, MIBK

Treatment of the contaminated air streams and the subsequent solvent recovery have been a
constant issue in the industry during the last decades. In chemical engineering, many processes in

the big field of separation technology are applicable. Improvement of the well-known conventional
processes has been an ongoing task in research and industry. Even marginal process
improvements, sometimes only in the low percentage range, will yield substantial economical
savings, considering the huge process streams occurring in the chemical industry. Figure 3 gives
an overview of the techniques available for the recovery and separation of organic effluents from
gas streams (19,21). The processes can be divided in the ones without and the ones with solvent
recovery; where the lattar snould be used as much as possible. Often combinations of the
processes above are used 1 #r & at pro.css Gesigns that suffice with the economical or ecological
demands. For further details on these processes, see for example references (9,10,20,21).

Membrane J. Vol. 2. No. 1., 1992



I. BLUME and C.A.SMOLDERS

0.1 1 10 100 1000 glm3

Absorption smgm
Adsorption § recovery

M

Therr
without
ati solvent
# Biofilter$/scrubbers recovery
0.1 1 10 100 1000 g/m’

Figure 3.  Solvent laden air treatment processes (19).